
 

  

WATER TREATMENT PLANT 
ALTERNATIVES EVALUATION 
Final Report 

B&V PROJECT NO.183262 

 

PREPARED FOR 

City of Ann Arbor 
24 AUGUST 2015 

 

 ®

®

©
Bl

ac
k 

&
 V

ea
tc

h 
Ho

ld
in

g 
Co

m
pa

ny
 2

01
5.

 A
ll 

rig
ht

s r
es

er
ve

d.
 

 





City of Ann Arbor | WATER TREATMENT PLANT ALTERNATIVES EVALUATION 

 BLACK & VEATCH |Table of Contents i 

Table of Contents 
 

Executive Summary 
Introduction and Project Background ...................................................................................... 1 
 Introduction .............................................................................................................................................. 1 
[...]
Figure TM3-1:  Existing Plant 1 Softening Facilities Layout and Design Criteria 

 

Two additional potential alternative configurations that would provide as much as 50 mgd of 
softening capacity within the footprint of existing Plant 1 facilities were also conceptually 
developed, but were not explicitly evaluated here.  These two pre-treatment configurations are 
logical extensions of the three baseline Plant1 Replacement Alternatives evaluated here, and would 
allow space currently used for pre-treatment to be reallocated for additional treatment processes 
that may become necessary in the future due to changes in source water quality or drinking water 
regulations.  Single-stage precipitative softening would be utilized in these potential future pre-
treatment facilities, configured either in circular solids-contact clarification basins or in proprietary 
high-rate facilities, as described in Sub-Section 2.6.   

2.1 PRECIPITATIVE SOFTENING OPERATIONS 
Softening facilities at the Ann Arbor WTP are typically operated in a two-stage split-treatment 
mode with Steere Farm groundwater blended with second stage influent to lower recarbonation 

1.3 gpm/ft2

220,000 gpd/ft

1.2 gpm/ft2

56,000 gpd/ft

Surface loading

Weir loading

0.5 to 1.0 gpm/ft2

20,000 gpd/ft

Conventional 
design criteria



City of Ann Arbor | WATER TREATMENT PLANT ALTERNATIVES ANALYSIS - TM 3 - PLANT 1 REPLACEMENT 
ALTERNATIVES 

 
BLACK & VEATCH | 24 August 2015 3 

requirements.  Two-stage split-treatment provides a stable treatment scheme that helps 
accommodate treatment performance issues associated with the outdated design of Plant 1 pre-
treatment facilities.  Split-treatment using groundwater minimizes formation of undesirable 
calcium carbonate hexahydrate precipitates during cold weather operation.  The groundwater 
bypass ratio varies between 5 to 25 percent of treated water flow depending on seasonal water 
quality variations.  Existing softening facilities have also occasionally been operated in single-stage 
mode.   

The City has expressed the desire that any new Plant 1 Replacement facilities have the capability to 
treat any blend ratio of Huron River and Steere Farm groundwater supplies.  Because the Steere 
Farm supply has markedly higher hardness and alkalinity compared with the surface-groundwater 
blend historically treated, considerably higher caustic soda doses will be required to treat 100 
percent groundwater.   

Softening chemical doses for two-stage split-treatment and single-stage softening operations 
required to treat an 85 percent Huron River to 15 percent Steere Farm groundwater blend, 100 
percent Huron River supply, or 100 percent Steere Farm groundwater, are given in Table TM3-1.  
Softening chemical storage values of existing facilities under these operational conditions are listed 
in Table TM3-2.  Additional caustic storage will be required to treat 100 percent groundwater for 
extended periods.   

Table TM3-1:  Softening Chemical Doses 

CHEMICAL TWO-STAGE(1) / SINGLE-STAGE 
CHEMICAL DOSE(2) 

Historical Surface Water-Groundwater Blend(3) 

Lime(93 percent CaO) 178 / 178 

Caustic (50 percent) 8 / 22 

Carbon Dioxide 21 / 35 

100 Percent Huron River Supply 

Lime(93 percent CaO) 127 / 161 

Caustic (50 percent) 9 / 6 

Carbon Dioxide 22 / 24 

100 Percent Steere Farm Groundwater 

Lime(93 percent CaO) 151 / 220 

Caustic (50 percent) 177 / 132 

Carbon Dioxide 24 / 35 
(1)Split treatment with 25 percent raw water bypassing the primary softening basin 
(2)Chemical doses are in mg/L expressed as 100 percent chemical. 
(3)85 percent Huron River -- 15 percent Steere Farm supply added to second-stage  

 



Water Treatment Plant Alternatives Analysis - TM 3 - Plant 1 Replacement Alternatives | City of Ann Arbor 

 4 AUGUST 2015 

Table TM3-2:  Existing Softening Chemical Storage 

CHEMICAL TWO-STAGE(1)  / SINGLE-STAGE  
DAYS OF STORAGE(2) 

Historical Surface Water-Groundwater Blend(3) 

Lime(93 percent CaO) 13 / 13 

Caustic (50 percent) 22 / 8 

Carbon Dioxide 41 / 24 

100 Percent Huron River Supply 

Lime(93 percent CaO) 18 / 14 

Caustic (50 percent) 20 / 29 

Carbon Dioxide 39 / 36 

100 Percent Steere Farm Groundwater(4) 

Lime(93 percent CaO) 37 / 27 

Caustic (50 percent) 2.5 / 3.4 

Carbon Dioxide 91 / 62 
(1)Split treatment with 25 percent raw water bypassing the primary softening basin 
(2)Historical maximum day demand of 28 mgd. 
(3)85 percent Huron River -- 15 percent Steere Farm supply added to second-stage  
(4)11 mgd Steere Farm supply only. 

 

2.2 PLANT 1 REPLACEMENT COMPONENTS 
The three baseline Plant 1 Replacement Alternatives evaluated here include six softening basin and 
ancillary facility components that were combined in several different configurations, as listed in 
Table TM3-3.  Physical dimensions, treatment capacities, and basic design criteria for these 
components are given in the following sub-sections. 

Table TM3-3:  Plant 1 Pre-Treatment Replacement Alternative Components 

COMPONENT DESCRIPTION CAPACITY (MGD) 

1.0 Conventional Solids-Contact Clarifier 22 

2.0 Conventional Flocculating Clarifier 22 

3.0 High-Rate Solids-Contact Clarification Units 22 

4.0 Intermediate Rapid-Mix Basin 22 

5.0 Existing Basin 3 Modifications 22 

6.0 Caustic Soda Storage and Feed Improvements 11 



City of Ann Arbor | WATER TREATMENT PLANT ALTERNATIVES ANALYSIS - TM 3 - PLANT 1 REPLACEMENT 
ALTERNATIVES 

 
BLACK & VEATCH | 24 August 2015 5 

2.2.1 Conventional Solids Contact Clarification 
Several of the Plant 1 Replacement Alternatives evaluated include a conventional-rate circular 
solids-contact clarifier (SCC).  This basin would have a center-feed mechanical mixing zone for 
softening chemical dispersion and a flocculation zone with mechanical mixing separated from the 
clarification zone by a baffle wall.  Radial effluent launders would collect clarified water.  
Recirculation of settled softening solids to the primary mixing zone would also be provided.  Design 
criteria for a new SCC are listed in Table TM3-4. 

Table TM3-4:  Conventional Solids-Contact Clarifier Design Criteria 

DESIGN PARAMETER UNITS VALUE STANDARD(1) 

Diameter ft 135 n/a 

Water Depth ft 18 n/a 

Surface Loading Rate gpm/ft2 1.5 1.75 

Flocculation Detention Time min 30 30 

Clarification Detention Time min 96 120(2) 

Weir Loading Rate gpd/ft 19,728 28,800 

Slurry Recirculation Rate ×Q 3 to 10 n/a 

Abbreviations: ft – feet, gpd/ft – gallons per day per foot, gpm/ft2 – gallons per minute per 
square foot, min – minutes,  n/a – not applicable, Q – basin influent flow 

(1)Recommended Standards for Water Works (Ten States Standards, 2012) 
(2)Reduced detention time may also be approved 

 

2.2.2 Conventional Flocculating Clarifier 
One of the Plant 1 Replacement Alternatives evaluated here includes a circular flocculating clarifier 
that would provide the capability for two-stage split-treatment softening.  This basin would have a 
center-feed well design, with flow passing into a flocculation well with mechanical mixing. The 
central flocculation well would be separated from the outer radial clarification zone by a baffle wall.  
Radial effluent launders would collect clarified water.  Radial sludge collector arms would direct 
settled solids to a sludge trough located under the center feed well for removal.  Recirculation of 
settled softening solids would not be provided in this basin.  Design criteria for a new flocculating 
clarifier are listed in Table TM3-5. 

Table TM3-5:  Conventional Flocculating Clarifier Design Criteria 

DESIGN PARAMETER UNITS VALUE STANDARD(1) 

Diameter ft 140 n/a 

Water Depth ft 18 n/a 

Surface Loading Rate gpm/ft2 1.25 n/a(2) 

Flocculation Detention Time min 30 30 



Water Treatment Plant Alternatives Analysis - TM 3 - Plant 1 Replacement Alternatives | City of Ann Arbor 

 6 AUGUST 2015 

DESIGN PARAMETER UNITS VALUE STANDARD(1) 

Clarification Detention Time min 121 240(3) 

Weir Loading Rate gpd/ft 17,712 20,000 

Abbreviations:  ft – feet, gpd/ft – gallons per day per foot, gpm/ft2 – gallons per minute per 
square foot, min – minutes,  n/a – not applicable, Q – basin influent flow 

(1)Recommended Standards for Water Works (Ten States Standards, 2012) 
(2)Surface loading rate is not specified, only clarification detention time  
(3)Reduced detention time may also be approved 

 

2.2.3 High-Rate Solids Contact Clarification 
High-rate solids-contact clarification is considered in one of the Plant 1 Replacement Alternatives 
evaluated here.  These treatment facilities would include discrete rapid-mix, reaction, and 
clarification zones arranged in square-plan compartments separated by common reinforced 
concrete walls.  Vertical turbine mixers would be provided in the rapid-mix and reaction 
compartments, with tube settling modules located in the clarification compartment.  Radial sludge 
collector arms would direct settled solids to a sludge trough located in the center of the clarification 
compartment for removal.  Recirculation of settled softening solids to the reaction zone would also 
be provided.  Treatment capacity would be split between two trains of 11 mgd capacity each.  
Design criteria for high-rate solids-contact clarification are listed in Table TM3-6. 

Table TM3-6:  High-Rate Solids-Contact Clarifier Design Criteria 

DESIGN PARAMETER UNITS VALUE STANDARD(1) 

Rapid Mix Detention Time min 3 n/a 

Reaction Time min 10 n/a 

Clarification Detention Time min 28 n/a 

Tube Module Loading Rate gpm/ft2 10 n/a 

Abbreviations:  gpm/ft2 – gallons per minute per square foot, min – minutes,  n/a – not 
applicable 

(1)Recommended Standards for Water Works (Ten States Standards, 2012) 

 

2.2.4 Intermediate Rapid-Mix Basin 
A new intermediate rapid-mix basin may be included in each of the Plant 1 Replacement 
Alternatives.  The basin would be located between a new primary softening basin(s) and either 
existing Basin 3 or a new secondary softening basin.  A vertically mounted propeller type mixer was 
assumed for this evaluation.  Design criteria for intermediate rapid mixing are listed in Table TM3-
7. 



City of Ann Arbor | WATER TREATMENT PLANT ALTERNATIVES ANALYSIS - TM 3 - PLANT 1 REPLACEMENT 
ALTERNATIVES 

 
BLACK & VEATCH | 24 August 2015 7 

Table TM3-7:  Intermediate Rapid Mix Basin Design Criteria 

DESIGN PARAMETER UNITS VALUE STANDARD(1) 

Rapid Mix Detention Time sec 10 < 30 

Velocity Gradient, G fps/ft 750 750 

Stages n/a 1 n/a 

Basin Depth ft 10 n/a 

Abbreviations:  ft – feet, fps/ft – feet per second per foot, n/a – not applicable, sec – seconds 
(1)Recommended Standards for Water Works (Ten States Standards, 2012) 

 

2.2.5 Secondary Settling in Basin 3 
Several of the Plant 1 Replacement Alternatives evaluated here consider retaining existing 
softening Basin 3 to provide secondary settling following single-stage softening in a new basin(s).  
Improvements to existing Basin 3 would be included to address known material deficiencies (see 
TM2-Plant 1 Condition Assessment) and to add radial effluent launders to lower the weir loading 
rate to be consistent with current industry standards.  Design criteria for Basin 3 as it currently 
exists and after modification are listed in Table TM3-8. 

Table TM3-8:  Secondary Clarification Design Criteria 

DESIGN PARAMETER UNITS VALUE STANDARD(1) 

Diameter ft 125 n/a 

Water Depth ft 12.8 n/a 

Surface Loading Rate gpm/ft2 1.28 n/a 

Flocculation Detention Time min n/a n/a 

Clarification Detention Time min 88 240(2) 

Weir Loading Rate 
Existing 
Modified 

gpd/ft  
55,980 
14,700 

20,000 

Abbreviations:  ft – feet, gpd/ft – gallons per day per foot, gpm/ft2 – gallons per minute per 
square foot, min – minutes,  n/a – not applicable, 

(1)Recommended Standards for Water Works (Ten States Standards, 2012) 
(2)Reduced detention time may also be approved 

2.2.6 Caustic Soda Storage and Feed Improvements 
Plant 1 Replacement Alternatives were developed to address the City’s desire to have the capability 
to treat any blend of current Huron River and Steere Farm source water supplies.  Additional 
caustic storage and feed facilities would be required to treat 100 percent groundwater for extended 
periods (see Section 2.1).  Design criteria for additional caustic soda storage and feed facilities 
required to treat 11 mgd of Steere Farm groundwater on a sustained basis are listed in Table TM3-
9. 



Water Treatment Plant Alternatives Analysis - TM 3 - Plant 1 Replacement Alternatives | City of Ann Arbor 

 8 AUGUST 2015 

Table TM3-9:  Caustic Soda Storage and Feed Design Criteria 

DESIGN PARAMETER UNITS VALUE STANDARD(1) 

Storage days 14 n/a 

Volume gal 39,900 n/a 

Storage Tanks number 3 n/a 

Tank Diameter ft 12 n/a 

Feed Rate gal/hr 106 n/a 

Abbreviations:  ft – feet, gal – gallons, gal/hr – gallons per hour, n/a – not applicable 
(1)Recommended Standards for Water Works (Ten States Standards, 2012) 

 

2.3 ALTERNATIVE 1A – CONVENTIONAL SCC WITH SECONDARY SETTLING IN 
BASIN 3 

Plant 1 Replacement Alternative 1A consists of a new circular solids-contact clarifier with 
secondary settling in existing Basin 3.   This alternative would be operated in a single-stage 
softening process mode, with all softening reactions occurring within the new SCC.  Improvements 
to existing Basin 3 would be included to address known material deficiencies (see TM2-Plant 1 
Condition Assessment) and to add radial effluent launders to lower the weir loading rate to be 
consistent with current industry standards.  A new intermediate rapid mixing basin would be 
located between the new SCC and existing Basin 3 for addition of a secondary coagulant or 
flocculant aid polymer prior to Basin 3.  Additional caustic soda storage would be provided to 
support treatment of the City’s groundwater supply for extended periods without the benefit of 
blending with the City’s Huron River supply.  One possible conceptual layout for Plant 1 
Replacement Alternative 1A facilities is shown on Figure TM3.B-1, as given in Appendix TM3.B. 

2.4 ALTERNATIVE 1B – CONVENTIONAL SCC AND SECOND-STAGE 
FLOCCULATING CLARIFIER 

Plant 1 Replacement Alternative 1B consists of a new circular solids-contact clarifier and a new 
circular flocculating clarifier configured for series treatment only.   This alternative could be 
operated in a single-stage softening process mode with all softening reactions occurring within the 
new SCC, or in two-stage split-treatment mode with softening in both basins.  A new intermediate 
rapid mixing basin would be located between the new basins for addition of softening chemicals 
when operated in a two-stage mode or a secondary coagulant or flocculant aid polymer when 
operated in single-stage mode.  Additional caustic soda storage would be provided to support 
treatment of the City’s groundwater supply for extended periods without the benefit of blending 
with the City’s Huron River supply.  One possible conceptual layout for Plant 1 Replacement 
Alternative 1A facilities is shown on Figure TM3.B-2, as given in Appendix TM3.B. 

2.5 ALTERNATIVE 2 – HIGH-RATE SCC WITH SECONDARY SETTLING IN BASIN 3 
Plant 1 Replacement Alternative 2 consists of two new high-rate solids-contact clarifier trains of 11 
mgd capacity each.   Improvements to existing Basin 3 would be included to address known 
material deficiencies (see TM2-Plant 1 Condition Assessment) and to add radial effluent weirs to 
lower the weir loading rate to be consistent with current industry standards.  This alternative 



City of Ann Arbor | WATER TREATMENT PLANT ALTERNATIVES ANALYSIS - TM 3 - PLANT 1 REPLACEMENT 
ALTERNATIVES 

 
BLACK & VEATCH | 24 August 2015 9 

would be operated in a single-stage softening process mode with all softening reactions occurring 
within the new high-rate SCC trains.  A new intermediate rapid mixing basin would be located 
between the new basins for addition of a secondary coagulant or flocculant aid polymer prior to 
Basin 3.  Additional caustic soda storage would be provided to support treatment of the City’s 
groundwater supply for extended periods without the benefit of blending with the City’s Huron 
River supply.  One possible conceptual layout for Plant 1 Replacement Alternative 1A facilities is 
shown on Figure TM3.B-3, as given in Appendix TM3.B. 

2.6 ALTERNATIVES FOR FUTURE PLANT 1 CAPACITY EXPANSION 
Two additional alternatives that would expand the treatment capacity of future Plant 1 facilities to 
50 mgd were also developed.  Plant 1 Replacement Alternative 1F envisions modifying Alternative 
1A by replacing existing Basin 3 with a second conventional SCC, as shown on Figure TM3.B-4 
given in Appendix TM3.B.  If operated in parallel (single-stage softening) at a marginally higher 
surface loading rate of 1.6 gpm/ft2, a total treatment capacity of 50 mgd would be realized.  
Alternatively, if operated in series up to 25 mgd of two-stage softening pre-treatment would be 
provided.  However, the basin configuration of Alternative 1F would not retain any sizable portion 
of the existing Plant 1 footprint for additional future treatment process that may be required by 
changes in source water quality or regulations or other potential future uses.  

Plant 1 Replacement Alternative 2F envisions modifying Alternative 2 by constructing two 
additional high-rate SCC trains, as shown on Figure TM3.B-5 given in Appendix TM3.B.  If 
operated in parallel (single-stage softening) at a marginally higher tube module loading rates of 11 
gpm/ft2, a total treatment capacity of 50 mgd would be realized.  Alternatively, high-rate SCC trains 
3 and 4 could be sized for 14 mgd each, also providing a total single-stage softening capacity of 50 
mgd.  The basin configuration of Alternative 2F retains the space occupied by existing Basin 3 for 
additional future treatment process that may be required by changes in source water quality or 
regulations or other potential future uses.  

 

3 Non-Economic Evaluation 
The relative non-economic performance of candidate Plant 1 Replacement Alternatives was 
evaluated using principles of the Kepner-Tregoe (K-T) Decision Analysis procedure.  K-T 
Decision Analysis is a systematic procedure that encompasses the fundamental thought pattern 
people use to make choices.  The specific techniques that define the systematic procedure used in 
K-T Decision Analysis expand and refine the elements of this thought pattern: 

 We appreciate that there is a choice to be made. 

 We consider the specific factors that should be satisfied for the choice to succeed. 

  We decide what course of action best satisfies these factors. 

 We consider the risks associated with the chosen course of action that could jeopardize its 
success. 



Water Treatment Plant Alternatives Analysis - TM 3 - Plant 1 Replacement Alternatives | City of Ann Arbor 

 10 AUGUST 2015 

3.1 STRUCTURED DECISION MODEL 
Specific factors unique to each K-T decision analysis effort are classified as either MUST criteria 
that each candidate alternative solution must absolutely satisfy in order to be included in the 
decision process, or WANT criteria that are desirable but not mandatory for each candidate 
alternative to satisfy.  The Project Team, including City WTP staff and B&V professionals, developed 
preliminary Plant 1 Replacement Alternative selection MUST and WANT criteria during Workshop 
#1 held on Tuesday July 8, 2014.  These preliminary MUST and WANT criteria were then reviewed 
and refined by the Project Team based on the consensus opinion of members with operational, 
engineering, and supervisory knowledge of and experience with the Ann Arbor WTP facilities 
during Workshop #2 held on Thursday August 21, 2014.   

3.1.1 Mandatory MUST Criteria 
Six mandatory MUST criteria were established based on compliance with City-specified Plant 1 
Replacement requirements. 

 Plant 1 Replacement Alternatives must provide at least 22 mgd of precipitative softening pre-